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Report No. : FG330714B
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Middle Channel / 10MHz / QPSK
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Middle Channel / 20MHz / 16QAM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330714B

Occupied Bandwidth

Mode LTE Band 25 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.10 1.09 2.72 2.72 4.49 451 9.05 4.86 13.46 4,92 17.90 4.88
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG330714B

LTE Band 25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330714B

LTE Band 25

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM
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Ref Level 30.00 GBm  Offset 13.00 db = RBW 300 kHz Ref Level 30.00 dém  OHset 13.00 db @ RBW 100 kHz
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Middle Channel /
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Middle Channel / 15MHz / 16QAM
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trum - pectrum 7|
Ref Level 30.00 cbm  Offset 13,00 db @ RBW 300 kiz Ref Level 30.00 dém  Offset 13.00 d& @ RBW 100 khz
lo att 30d8  SWT  18.9ps @ VBW 1MHz  Mode Auto FFT o att 30d8 SWT 56045 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max @17k Max
M1[1] 15.27 dBm)| mi[1] 13.81 dBm)|
. ) 1.8881120 GHz 20 1.8744060 GHz
- occ Bw R 17.902097902 MHz Occ Bw +.875124875 MHz|
; i N L E : 9
o ] - A ¥ . 104 {k i)
o B o -
) \ ( \
10 df 1 10 df t
o [ 1
R M) \ a
= S e - 20 o -
Ny Y W,
-30 e
,‘JMJ "t
it A 1
o -s0 ) LR RTV Y Py,
60 df =60 di
CF 1.88 GHz 1001 pts Span 40.0 MHz CF 1.88B GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | %-valug 1 Y-valug | Function | Function Result |
ML T L.BEAL1E GHz 15.27 dém M1 1 1.874406 Gz 81 dém
T 1 1871049 GHz 9.21 dam oce Bw 17.902097902 MHz T1 f 1.871009 GHz 9.24 d8m oce Bw +.B75124875 MHZ
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330714B

Conducted Band Edge

LTE Band 25/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum || Spectrum
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1.840 GHz 1.849 GHz 1.000 MHz 1.84800 GHz -19.57 dém -6.57 dé 1.913 GHz 1.915 GHz 100.000 kHz 1.91384 GHz 13.25 dBm -16.75 de
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz “27.74 dBm -14.74 dB 1.915 GHz 1.916 GHz 20.000 kHz 191500 GHz -27.24 dBm -14.24 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330714B

LTE Band 25/1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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FAX . 886-3-328-4978

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PARS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P /_\ 20 dhine (ﬂ\ S
10 dBm / \ 10 dBm ‘ \
a8
[1} T 1 0 dem / 1
-10 d8m ! -10 dBm
SPURIOUS_LINE_ABS \ 'I
-20 dem \‘\ 20 dem—irf
.l L
-20 dBm /(‘ ’/, L‘ ~ -30 di \ \\ \
-40 dBm £ I .':V i -40 di ¥
ORI T " ol T
- e s manasmancomg bl e S f'\ f"\ .
-50 dem i 0 dBm v
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330714B

LTE Band 25/ 3MHz / QPSK
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1,849 GHz 1.850 GHz 30.000 kHz 185000 GHz -28.64 dém -15.64 dB 1015 GHe 1916 GHz 30.000 kHz 1,91500 GHz 23,44 dBm -16.44 dB
1,850 GHz 1,853 GHz 100,000 kHz 185116 GHz &.79 dém -21.21 dB 1,916 GHz 1.925 GHz 1,000 MHz 1.91614 GHz -18.39 dBm -5.39 dB
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LTE Band 25/ 5MHz / QPSK
Lowest Band Edge / Full RB Highest Band Edge / Full RB

ectrum =l ¢ um
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1.840 GHz 1.849 GHz 1.000 MHz 1.84882 GHz -19.06 d&m -6.06 d& 1.510 GHz 1.815 GHz 100.000 kHz 1.51179 GHz 7.27 dbm -22.73 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.84999 GHz -27.18 dBm -14.18 dB 1,015 GHz 1.016 GHz 50.000 kHz 1.01504 GHz -97.32 dbm -14.32 dB
1.850 GHz 1.855 GHz 100,000 kHz 1,85400 GHz 7.54 dBm -22.46 dB 1.516 GHz 1.925 GHz 1,000 MHz 1.91604 GHz -17.13 dbm -4.13 dB
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LTE Band 25/ 5MHz / 16QAM
Lowest Band Edge / Full RB Highest Band Edge / Full RB

spectrum u%,:' Spectrum
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__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | Atimit__| Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84895 GHz -20.95 dém 7.5 d8 1.910 Ghz 1.015 Ghz 100.000 kHz 1.91170 GHz 6.19 dBm -23.81 dB
1.849 GHz 1.850 GHz £0.000 kHz 1.84589 GHz -30.08 dém -17.08.d8 1.915 GHz 1.916 GHz 50.000 kHz 1.91500 GHz -30.54 cBm -17.54 dB
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG330714B

LTE Band 25/ 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =\ s um
Ref Level 30.00 dBm  Offset 13.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 13.00 de Mode Auto Sweep
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1.840 Gz 1.849 GHz 1.000 MHz 1.84888 GHz -21.20 dém -6.20 d8 1.505 GHz 1.915 Ghz 100.000 kHz 190971 GHz .37 dBm -25.63 dB
1.849 GHz 1.850 GHz 160.000 khz 1.84594 GHz -29.07 dém -16.07.d8 1.915 GHz 1.916 GHz 100,000 kHz 1.91501 Gz -28.37 dBm -15.37 dB
1.850 GHz 1.860 GHz 100.000 kHz 1.850940 GHz 4.55 dBm ~25.45 di 1.516 GHz 1.525 GHz 1.000 MHz 1.91623 GHz -21.28 dbm -8.28 db
S
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m I =
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__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit | Range low | RangeuUp | RBW | Frequency |  Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84880 GHz -21.79 dém -8.79 d& 1.905 GHz 1.916 GHz 100.000 kHz 1.90852 GHz 6.22 dBm -23.78 dB
1849 GHz 1.850 GHz 100,000 kHz 184999 GHz -28.17 dBm -15.17 dB 1,915 GHz 1916 GHz 100.000 kHz 121510 GHz -32.81 dém -26.91 dB
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T
Il - ( ) ] -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A8-12 of 21




SPORTON LAB.
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Report No. : FG330714B

LTE Band 25/ 15MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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1.840 GHz 1.849 GHz 1.000 MHz 1.84861 GHz -24.58 dBm -11.58 d& 1.000 GHz 1.915 GHz 100.000 kHz 1.90076 GHz 2.76 dbm -27.24 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84990 GHz -25.58 dBm -16.58 dB 1.015 GHz 1.016 GHz 200,000 kHz 1.01500 GHz -59.18 dBm -16.18 dB
1.850 GHz 1.865 GHz 100.000 kHz 1.86258 GHz 3.38 dBm -26.62 d& 1.916 GHz 1.925 GHz 1.000 MHz 1.91618 GHz -24.74 dBm -11.74 dB
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1,840 GHz 1.849 GHz 1.000 MHz 1.84886 GHz -22.54 dBm -9.54 d& 1,900 GHz 1,915 GHz 100,000 kHz 1,90249 GHz 5.91 dBm -24,00 db
1.849 GHz 1.850 GHz 200.000 kHz 1.848996 GHz -26.50 dBm -13.50 d& 1.915 GHz 1.916 GHz 200.000 kHz 1.91509 GHz -48.93 dém -35.93 dB
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SPORTON LAB.
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Report No. : FG330714B

LTE Band 25/ 20MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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1.840 GHz 1.849 GHz 1.000 MHz 1.84675 GHz -29.04 dém -16.04 dé 1.895 GHz 1.915 GHz 100.000 kHz 1.90849 GHz 1.31 dBm -28.69 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84823 GHz -34.55 dBm -21.55 dB 1.915 GHz 1.916 GHz 200,000 kHz 191502 GHz -32.39 dBm -19.39 dB
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1,840 GHz 1.849 GHz 1.000 MHz 1.84866 GHz -22.90 dBm -9.90 d& 1,895 GHz 1,915 GHz 100,000 kHz 1,89626 GHz 5.71 dBm -24,20 dB
1.848 GHz 1.850 GHz 200.000 kHz 1.84393 GHz -27.22 dBm -14.22 d& 1.915 GHz 1.916 GHz 200.000 kHz 1.91506 GHz -51,13 dBm -38.13 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330714B

Conducted Spurious Emission

LTE Band 25/ 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK
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Ref Level 0.00 dBm
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 9683.76062 MHz -44.86 dBm -31.86 dB 30,000 MHz 1,000 GHz 1.000 MHz 934.80010 MHz -44.75 dBm -31.75 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.69328 GHz -45.36 dBm -32.36 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.79445 GHz -45,37 dBm -32.37 de
1,920 GHz 3,000 GHz 1.000 MHz 2.99658 GHz -43,70 dBm -30,70 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.50534 GHz -43,37 dBm -30,87 d&
3.000 GHz 5.000 GHz 1.000 MHz 6.94042 GHz -39.37 dBm -26.37 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.92792 GHz -39.17 dBm -26.17 db
9.000 GHz 13.000 GHz 1.000 MHz 10.62055 GHz -39.15 dBm -26.15 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.57605 GHz -39.02 dBm -26.02 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.61580 GHz -34.97 dBm -21.97 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.61140 GHz -35.16 dBm -22.16 dB
T bl
{ L J - L L J v
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30.000 MHz 1,000 GHz 1.000 MHz 943,04098 MHz -45,03 dBm -32.03 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.67229 GHz -45.22 dBm -32.22 d8B
1.920 GHz 3.000 GHz 1.000 MHz 2.50678 GHz -43.86 dBm -30.86 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.97892 GHz -39.33 dBm -26.33 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.60505 GHz -39.04 dBm -26.04 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.61190 GHz -35.01 dBém -22.01 d&
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LTE Band 25/ 3MHz

= ||| spe ¥
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 957.09885 MHz -44,91 dBm -31.91 dB 30,000 MHz 1,000 GHz 1.000 MHz 970.67216 MHz -44.72 dBm -31.72 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.61226 GHz -45.30 dBm -32.30 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.62108 GHz -45.35 dBm -32.35 d
1,920 GHz 3,000 GHz 1.000 MHz 2.98830 GHz -43,65 dBm -30,65 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,06005 GHz -43,74 dBm -30,74 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85892 GHz -39.06 dBm -26.06 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.94642 GHz -39.34 dBm -26.34 db
9.000 GHz 13.000 GHz 1.000 MHz 10.58305 GHz -39.18 dBm -26.18 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.63805 GHz -39.19 dBm -26.19 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60390 GHz -35.01 dBm -22.01 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.60790 GHz -35.00 dBm -22.00 dg
—_— —
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30.000 MHz 1,000 GHz 1.000 MHz 972,12644 MHz -44,96 dBm -31.96 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.72267 GHz -45.27 dBm -32.27 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.,49851 GHz -43.77 dem -30.77 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.96692 GHz -39.43 dBm -26.43 dB
9.000 GHz 13,000 GHz 1.000 MHz 1061455 GHz -39.08 dBém -26.08 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60990 GHz -34.95 dBém -21.95 d&
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LTE Band 25/ 5MHz

Lowest Channel / QPSK

Middle Channel / QPSK
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Ref Level 0.00 dBm
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Offset 13.00 dB
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Spe Y

Ref Level 0,00 dBm
SGL Count 100/100

Offset 13.00 dB

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
0 de — - PURY, LT C SN ||| - __ » - AN NN e\ A
50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 910.56222 MHz -45.00 dBrm -32.00 dB 30,000 MHz 1,000 GHz 1.000 MHz 925.10495 MHz -44.890 dém -31,80 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.59463 GHz -45.39 dBm -32.39 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.21556 GHz -45.21 dBm -32.21 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.50642 GHz -43,82 dBm -30,82 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,51866 GHz -43,80 dBm -30,80 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.97192 GHz -39.38 dBm -26.38 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98942 GHz -39.30 dBm -26.30 db
9.000 GHz 13.000 GHz 1.000 MHz 10.57705 GHz -39.14 dBm -26.14 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.56605 GHz -39.05 dBm -26.05 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60290 GHz -34.95 dBm -21.95 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.60590 GHz -35.06 dBm -22.06 de
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Spectrum [DVD]
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 876, 14443 MHz -44,95 dBm -31.95 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.06108 GHz -45.25 dBm -32.25d8B
1.920 GHz 3.000 GHz 1.000 MHz 2.50570 GHz -43,55 dBém -30.55 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99892 GHz -39.20 dBm -26.20 dB
9.000 GHz 13,000 GHz 1.000 MHz 1264779 GHz -39.11 dBm -26.11 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.53755 GHz -35.07 dBém -22.07 d&
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Lowest Channel / QPSK Middle Channel / QPSK

= ||| spe ¥
Ref Level 0,00 dém  Offset 13.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 13,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
P . PPRY, LT e O S 40 dBm . A PP, Yo VY
W ot - o
P dem
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 953.22089 MHz -44.76 dBm -31.76 dB 30,000 MHz 1,000 GHz 1.000 MHz 881.96152 MHz -44.89 dBm -31.89 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.32813 GHz -45.21 dBm -32.21dB 1.000 GHz 1.840 GHz 1.000 MHz 1.75163 GHz -45.40 dBm -32.40 d
1,920 GHz 3,000 GHz 1.000 MHz 2,49887 GHz -43,84 dBm -30,84 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.06275 GHz -43,80 dBm -30,80 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.94292 GHz -39.18 dBm -26.18 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.97042 GHz -39.52 dem -26.52 db
9.000 GHz 13.000 GHz 1.000 MHz 10.61705 GHz -39.11 dBm -26.11 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.63655 GHz -39.03 dém -26.03 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60490 GHz -34,78 dBm -21.78 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.60290 GHz -34.91 dBm -21.91 dB
—_— —_—
)i 2 )i [
L JL ) L JL J
D: 09:56:15 9.MAR.20Z2 08:5 Q
Spectrum [DVD]
Ref Level 0.00 dém  Offset 13.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dem —— = A — PV
-50 dB
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 969,21789 MHz -44,96 dBm -31.96 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.67439 GHz -45.18 dBm -32.18 d8
1.920 GHz 3.000 GHz 1.000 MHz 2,51362 GHz -43.72 dem -30.72 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.94442 GHz -39.45 dim -26.45 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.64054 GHz -38.94 dBm -25.94 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60090 GHz -35.06 dBm -22.06 d&
i
JL J
Date: 9 09:
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ssamonias. FCC RADIO TEST REPORT Report No. : FG330714B

LTE Band 25/ 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
= ||| spe ¥
Ref Level 0,00 dém  Offset 13.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 13,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
A a PPREY, LSV 0N ||| I __ _ A AP NN s datan o
S0 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 932.86107 MHz -45.03 dBm -32.03 dB 30,000 MHz 1,000 GHz 1.000 MHz 945.94953 MHz -44,91 dém -31.91 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83760 GHz -42.60 dBm -29.60 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.19919 GHz -45.38 dBm -32,38 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.51254 GHz -43,76 dBm -30,76 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,06005 GHz -43,97 dBm -30,97 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93592 GHz -39.28 dBm -26.28 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93442 GHz -39.47 dBm -26.47 db
9.000 GHz 13.000 GHz 1.000 MHz 10.61605 GHz -39.03 dBm -26.03 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.62905 GHz -39.08 dBm -26.08 dB
13.000 GHz 19,500 GHz 1.000 MHz 1555555 GHz -35.12 dBm -22.12 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.61240 GHz -35.15 dBm -22.15 dB
—_— —
)i 2 )i [
L JL ) L JL J
D: 09:58:56 9.MAR.20Z2 0 ]
Highest Channel / QPSK
Spectrum [DVD]
Ref Level 0.00 dém  Offset 13.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
40 dBm e - P
L ey M
-50 dB
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 999,27286 MHz -44,96 dBm -31.96 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.17904 GHz -45.49 dBm -32.49 dB
1.920 GHz 3.000 GHz 1.000 MHz 1,92090 GHz -43,85 dBém -30.85 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.95892 GHz -39.31 dim -26.31 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.58855 GHz -39.16 dBém -26.16 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60190 GHz -35.05 dBém -22.05 d&
i
JL J
Date: 9 10:00:4
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330714B

LTE Band 25/ 20MHz

= ||| spe ¥
Ref Level 0.00 dém  Offset 13.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 13,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
" " PPRY, \NE VWU ||| [ . . PPN, (oY S, P PN
i — o [ S ———— N
=50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 930.52204 MHz —44,74 dBm -31.74 dB 30,000 MHz 1,000 GHz 1.000 MHz 930.43728 MHz -44.,92 dBm -31.92 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83349 GHz -44.19 dBm -31.19 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.64459 GHz -45,33 dBm -32.33 d8
1,920 GHz 3,000 GHz 1.000 MHz 2.96599 GHz -43,62 dBm -30.62 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.53270 GHz -43.71 dBm -30.71 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93442 GHz -39.18 dBm -26.18 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.93992 GHz -39.38 dBm -26.38 db
9.000 GHz 13.000 GHz 1.000 MHz 10.61555 GHz -39.01 dBm -26.01 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.58305 GHz -39.18 dBm -26.18 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.55155 GHz -35.08 dBm -22.08 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.61240 GHz -35.06 dBm -22.06 de
—_— —
)i 2 )i [
L JL ) L JL J
D: 1 9.MAR.20Z2 10

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 13.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
" A and]
-40 dem P -
-50 dB
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 965,33983 MHz -44,97 dBm -31.97 d&
1.000 GHz 1.840 GHz 1.000 MHz 1,59841 GHz -45.36 dBm -32.36 dB
1.920 GHz 3.000 GHz 1.000 MHz 2,52046 GHz -43,80 dBém -30.80 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.94242 GHz -39.34 dim -26.34 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.60005 GHz -38,90 dBm -25.90 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60140 GHz -34.90 dBém -21.90 d&
i
JL J
Date: 9 10:03:25
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samranas. FCC RADIO TEST REPORT Report No. : FG330714B
Frequency Stability
Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0045
30 Normal Voltage 0.0050
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0032
PASS
0 Normal Voltage 0.0041
20 Maximum Voltage 0.0039
20 Normal Voltage 0.0030
20 Battery End Point 0.0022

Note:
1. Normal Voltage = 3.87 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A8-21 of 21
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG330714B

LTE Band 26

Peak-to-Average Ratio

Mode

LTE Band 26 / 15MHz

Mod. QPSK

16QAM

Limit: 13dB

RB Size Full RB

27 RBO

Result

Middle CH 5.54

6.52

PASS

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RBO

Spectrum = Spectrum ‘E‘I
Ref Level 30,00 cbm  Offset 12.30 db Ref Level 30.00 dim  Offset 12.30 48
o att 30de__AQT 2 ms @ RBW 20 MHz o a 30d8 AQT 2ms @ RBW 20 MHz
0152 view [@15a view
i~ - R N
0.1 0. -
ot 001
10 1E- -
hY
\
1€0 ; ;
| t
1E0 \'\ E-03 ‘i
i
F 836.5 Mz Mean Prer + 20.00 dB lcF 836.5 mhz Mean Pwr + 20.00 dB
v Ive Distribution Function ‘Samples: 130000 Gomplementary Cumulative Distribution Function Samples: 130000
mean | peak | crest | 100 | 1% | 0a% | 0010 | Mean | Peak | crest | 1090 1% | 0.19% | o0.019% |
Trace 1 [ 21.45 dBm | 28.00 dbm _ 6.64 d8 Z.a1d8 T.41d8 5.54.d8 5.17 8 Trace 1 | 20.92 dam | 28.40 dsm | 7.40 6B 2.00 dB 510 dB 5.52 dB 7.33 db
_— s e
[T ) [ EECRRRE
TEL : 886-3-327-3456 Page Number 1 A9-1 of 19
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ssamonias. FCC RADIO TEST REPORT Report No. : FG330714B

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.28 1.30 3.03 3.02 4.90 4.95 9.75 5.46 14.51 5.57

TEL : 886-3-327-3456 Page Number 1 A9-2 of 19
FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG330714B

LTE Band 26

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MH

z/16QAM

m - m -
Ref Level 30.00 GBm  Offset 1230 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 12.30 0B = RBW 30 kHz
e Att 30d8 SWT  63.2 s @ VBW 100kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 16.12 dBm Mi[1] 14.60 dBm
2 . 836.03010 MHz - 836 0 MHz
_ndn 26.00 dB ndB 26.00 dB
_ W M A L AAV A 1.281100000 MHz 10 d AT s, M P B e, 1.300700000 MHz
Qfactor 652.6 i Qfactor | 643.1
o 0 de:
7 C 7 X
11/ 2
10 d - -10 di
20 s 20
k! N
n ~ Ln ,
, e ) -
=20, dRme A s M s P
40 dBm
-s0 -s0
60 d 60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 836.0301 MHz 16.12 dbm ndB down 12611 MHz ML 1 6365056 MHz 14.60 dBm ndB down 1.3007 Wz
TL 1 835.8536 MHz -9.90 dBm ndg 26,00 dB T 1 35,851 MHz -11,23 dém ndg 26.00 dB
T2 i 837.135 MHz -10.01 dém q factor 652.6 T2 i 837.1517 MHz -11.58 dém q factor 643.1
L JU J - L JU J -

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

- im 2
Ref Level 30.00 GBm  Offset 1230 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.30 0B & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.80 dBm mi1] 15.70 dBm
836.41610 MHz 836.21230 MHz
2 2
2 o 26.00 dB =@ 26.00 dB
_ el g 3.033000000 MH| 0 i i 3.021000000 MHZ|
7 Q factor 275.8 ] Q factor A 276.8
o - 0 de:
4 /
J / 5
10 df 10 di
7 7 \
i 5 ~ LA
-a0d = A
40 dBm -40 dBm:
-50 -50
60 df 60 df
CF 836.5 MHz 1001 pts Span 6.0 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 36.4161 MHz 16.80 dém ndp down 3,033 MHz Ml 636.2123 MHz 15.70 dém ndp down 3,021 MHz
TL 1 834.9655 MHz -9,20 dBm nds 26,00 d& 1 1 835.0075 MHZ -10,47 dBim nd8 26,00 d8
T2 i 837.9985 MHz -0.18 dém q factor 275.8 T2 i 838.0285 MHz -10.11 dém q factor 276.8
L Il ) o

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz

[ 16QAM

um

=

Ref Level 30.00 GBm  Offset 1230 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.30 0B & RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o Att 30 dE SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 15.55 dBm Mi[1] 13.64 dBm
2 ) 834.61200 MHz - 838.53800 MHz
ndB 26.00 dB ndB 26.00 dB
wd TR o LB 1.895000000 MHz 10 d A e A A~ e P B 1.945000000 MHz
f Q factor 170.5 ! Q factor 169.6
! 0 de:
-10 di

e Y e
-0 d T
L frran e
~40 dBm -40 dBm }
-50 -50
60 df 60 df
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 834.612 MHz 15.55 dém nd@ down 4,895 MHz [ 1 B38.538 Mz 13.64 dem nd@ down 4,845 MHz
T 1 834.052 MHz -10.41 dam nds 26,00 d8 T 1 B34.027 MHz -12,53 dam nds 26,00 d8
T2 1 838.948 MHz -10.35 dBm q factor 170.5 T2 1 B3B.068 MHz -12.27 dBm q factor 169.6
L Il J -

TEL : 886-3-327-3456 Page Number
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG330714B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

m -
Ref Level 30.00 GBm  Offset 1230 db = RBW 300 kHz
o att 0GB BWT  12.6 s @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100
@17k Max
Mi[1] 17.61 dBm|
833.0630 MHz
2
2 ndB 6.00 dB)
I ndintiy: L R 9.750000000 MH
10 df . 1Hz
I Q factor 85.4]
N /
10 d
-20 .
gy B
A i
-a0d -
40 dBm
-s0
60 d
CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Tre | X-value |__Function | Function Result
ML T 833.063 MHz 17.61 dbm ndB down 9,75 MHz
TL 1 831.645 MHz -8.83 dBm ndg 26,00 dB
T2 i 841.385 MHz -8.52 dém q factor 5.4
L JU ] -

pectrum L""%’J
00 dBm  Offset 12.30 d& w RBW 100 kHz
008 SWT  37.0ps @ VBW 300 kHz  Mode Autc FET
SGL Count 100/100
@ 17k Max
EE] 13.52 dBm|
833.9630 MHZ]
0 B ndi 26.00 dB)
104 WA, . Bw 5.455000000 MH]
I’ \ Qfactor 152.9|
0 7
s !
|
20 Y
A pA .
30 dem g = g v
el
[dif Gam LY S -
o T
50
sod
CF B36.5 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Tre | X-value | |__Function | Function Result |
ML 1 533.963 MHz ndB down 5,455 MHz
TL 1 831,725 MHz ndg 26.00 B
T2 i 837.178 MHz q factar 152.9

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

[@

Ref Level 30.00 Gém  Offset 12,30 b e RBW 300 khz

ko Att 30 dE SWT  12.6ps @ VBW 1 MHz  Mode Auto FFT
SGL Count 1004100
(@ 17k Max
TN 15.67 dBm
2 . 834.4320 MH2

ndB 6.00 dB)

. I ARSI LA 14.505000000 MHz
i Q factor 57.5
R |
J L
10 df 3
] \
20 it

L an il

Lannl po
40 dBmv
-50
60 df
CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 834.432 MHz 15.67 dom nd@ down 14,505 MHz
T 1 829,247 MHz -10.04 d8m nd8 26,00 d8
T2 1 843.753 MHz -10.18 dbm q factor 57.5

pectrum =
00 dém  Offset 12,30 d8 @ RBW 100 kHz
a0 d8 SWT 37.9 ps @ VBW 300 kHz  Mode aAuto FFT
SGL Count 100/100
[0 17k Max
Mi[1] 15.08 dBm)|
834.9720 MHz|
=@ nds 26.00 de|
104 LA A \,:'i‘ Bu 5.574000000 MHZ]
‘! Qfactor 140.7|
o
i
10 o =+
|
20 )
W !
ol 5
and —
A W'
e el o
Mt A
50 i M oy
50 d
CF B36.5 MH2z 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | %-valug | Y-walue | Function | Function Result |
ML 1 834,372 MHz 15.08 dém nd@ down 5,674 MHz
T 1 829,397 MHz -10.57 d8im nde. 26,00 dB
T2 1 834,072 MHz -10.65 dém qQ factar 149.7
L J ) -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG330714B

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.10 2.72 2.69 4.49 4.48 9.03 488 | 13.40 | 4.86

TEL : 886-3-327-3456 Page Number 1 A9-5 of 19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330714B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

m - m -
Ref Level 30.00 cBm  Offset 12,30 db @ RDW 30 kiz RefLevel 30.00 dbm  Offset 12.30 o & RBW 30 khz
lo att 30d8  SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
TN 15.72 dBm| } Mi[1] 15.50 dBm|
. B36.20630 MHZ - . B36.30980 MHZ
] Occ Bw 1090909091 Mz ‘ % Occ B 1099300699 MHz
D N S N S W W S N W
10 d 10 df s = .
I\
o 0 d8:
. fi \
10 - 10 d
/ N / AN
20 -20 s
- ," " s A
. ™ N " ~ ~
0, AT | 30 dBmy = e A
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 836.2063 MHz 15.72 dém [ 1 £36.3098 MHz 15.50 dem
T 1 835.94805 MHz 9.12 dam oce Bw 1.090909091 MHz T 1 835.95734 MHZ 7.54 dam oce Bw 1.099300699 MHz
T2 1 837.03986 MHz 9.08 dBm T2 1 B37.05664 MHz 6.94 dBm
L JU J - L JU J -
il m il
Ref Level 30.00 cbm  Offset 12,30 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 12.30 o & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.23 dBm mi1] 1724 dém
=0 . rar21 i = 2.691300691 it
P, o T 1 2 ‘ o
wd 10d 7
] !
0ds -
=10 di
PV PR
- RV S e
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 6.0 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 835.457 MHz 17.23 dém [ 1 £36.1823 MHz 17.24 dem
T 1 835.13935 MHz 11.10 d8m oce Bw 2.721278721 MHz T 1 835.15734 MHZ 9.72 dBim oce Bw 2.691308691 MHz
T2 1 837.86064 MHz 11.05 dBm T2 1 B37.84B6S MHz 10.23 dBm

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

trum 532 5 v 532
Ref Level 00 dBm  Offset 12.30 dB & RBW 100 kHz Ref Level 00 dBm  Offset 12.30 dB & RBW 100 kHz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0 e BWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 15.46 dBm Mi[1] 14.87 dBm
. 537.14500 MHZ - B36.97000 MHZ
N c B +.485514486 MHZ oce Bw +.475524476 MHz
i P N e e, - L Pt A A l
10 }r, N, s ~ 10 ot ) L= sl X2
‘. / |
o 0 d8:
J | i \
104 - Y 10 di / |
20 7 -20 - A
PRV DY) -
e hie e g T
“an d ~ - =
Pt S
40 dBm -40 dBm:
50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 837.148 MHz 15.46 dom [ 1 £36.97 MHz 14.87 dem
T 1 834.25225 MHz 9.61 dam oce Bw 4,485514486 MHZ T 1 834.26224 MHZ .58 dBm oce Bw 4,475524476 MHZ
T2 1 838.73776 MHz 10.69 dBm T2 1 B3B.73776 MHz 9.53 dBm
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SPORTON LAB.
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Report No. : FG330714B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum - hectrum t‘%’J
Ref Level 30.00 GBm  Offset 1230 db = RBW 300 kHz Ref Level 30.00 dém  Offset 1230 d& w RBW 100 kHz
lo att 30d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o Att 308 SWT  37.8ps @ VBW 300 kHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
(@ 17K Max @ 17k Max
M1[1] 17.05 dBmy| mi[1] 14.91 dBm)|
2 M1 ) 196370 Mtz 0 ) £35.0610 MH
A P 3.030969031 MHZ occ By +.875124875 MHz|
- \- v 104 e L, s
1
o |
| {
i I |
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Y
20 I T
] \
) A e N
— <30 derp ! L T v
. W,
ATy A
sadf'clBm B AT Lo
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60 df <60 df
CF 836.5 MHz 1001 pts Span 20.0 MHz CF B36.5 MH2z 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function__| Function Result |
M1 1 839.637 MHz 17.05 dém M1 1 B835.061 MHz 14.91 d8m
TL 1 831.9446 MHz 11.49 dBm Occ Bw 9.030969031 MHz TL 1 31,6845 MHz 8.55 dgm Occ Bw 4,875124675 MHz
T2 i 840.9755 MHz .76 dém T2 i 36,8506 MHz 5.04 dém
L JL ] L L J ) -
Spectrum - hectrum t‘%’J
Ref Level 30.00 GBm  Offset 1230 db = RBW 300 kHz Ref Level 30.00 dém  Offset 1230 d& w RBW 100 kHz
lo att 30d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o Att 308 SWT  37.8ps @ VBW 300 kHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
(@ 17K Max @ 17k Max
M1[1] 15.04 dBmy| mi[1] 14.10 dBm)|
2 17.2190 MHZ] 0 | 830.6860 MHZ]
¥ occ Bw 13.396603397 MHz i occ By +.855144855 MHz|
sy Cypruyevne LY Ao PNV S
104 - ~— S v 104 oo -IT
o T 0 L
10 df 10 o IJ \
/
-20 20 "i
PP e » L
L . /
Lt fhhsp o - e a0 d m—l
M Mmooty
g SV .
-40 dBm g o
s0 0 N i gt
60 df <60 df
CF 836.5 MHz 1001 pts Span 30.0 MHz CF B36.5 MH2z 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | %-valug | Y-walue | Function | Function Result |
ML 1 837.218 MHz 15.04 dém ML i 830,686 MHz 14.10 dem
TL 1 829.7867 MHz 10,41 dBm occ Bw 13.396603397 MHz TL 1 29,7567 MHz 9.62 d8m occ B 4855144855 MHz
T2 i 843.1833 MHz 9.36 dem T2 i £34.6119 MHz 10.43 dém
L JL ] L L J )
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SPORTON LAB.
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Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum L

Ref Level 30.00 dBm  Offset 12.30 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 12,30 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit ¢heck pabs | SPUERIGUECHNEKABS PABS
20 ghine _FPURIOUS }INE_ABS PABS N o0 chine -w;r;( JUS_LINE_ABS, PASS
10 dBm ![\ 10dBm ‘J \‘
0 dBi \ 0 dem |

SPURIOUS_LINE_ABS

M

-10 dem:

-20 dBm

-30 dBm

-20 dBm

J

40 dem

-50 dBm

-60 dBm

30 d
] \\ Ay \\
] [MgiB
— "w - 60 dBm W"m—ﬂ—

Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
§15.000 MHz 523,000 MHz 100,000 kHz 522,98801 MHz -52.03 dBm -39.03 d& 547.000 MHz 840.000 MHz 100.000 kHz 848,75724 MHzZ 21.03 dém -8.97 d&
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -26.18 dBm -13.18 dB 949,000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -25.56 dBm -12.56 dB
824.000 MHz 526,000 MHz 100,000 kHz 824.25475 MHz 20.75 dBm -9.25 d& 850.000 MHz 860,000 MHz 100.000 kHz 850.00500 MHz -52.37 dbm -39.37 dB
S
il ] L] I | i

9.MAR.2023

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,30 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.30 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm "'“”“"""’"N\I 10 dBf™ ‘\
0de f/ \ 0 dBn‘/ i
-10 dem - -10 dpm :
SPURIOUS_LINE_ABS H
-20 dem : 20 dBm
| |
-30 dem \*-,W\ Aptem k{“
-40 dem L._.Lrjw"‘“ -40 dBm = =
-50 dBm == S0 dem \"[L
e ' ~-_
e
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,38861 MHz -40.24 dém -27.24 d 547.000 MHz 849.000 MAz 100.000 kHz 848.63137 MHz 12.34 dBm -16.66 dB
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,99550 MHz -29.11 dém -16.11d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -31.11 dBm -18.11 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.32268 MHz 12.00 dBm -17.10 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.11489 MHz -41.09 dBm -28.09 db
Y
I 1 P
pare d Date: 9.MAR.2023
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SPORTON LAB.
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Report No. : FG330714B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum L

Ref Level 30.00 dBm  Offset 12.30 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 12,30 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PABS
3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!

20 ghilie ~FPURIOUS_LINE_ABS P /‘1 20 ghine f S
10 dem ] ‘B 10 dBm: |‘ \I

o dd 0 dBm i i

-10 d8m I -10 dBm

SPURIOUS_LINE_ABS \ "

“20 dem \/\ -20 dBm v

-30 dém ™ -30 dB

TERA AL
-40 dBm: i \‘ -40 dﬁm‘.l\,‘ \L
-50 dem ,/ Wam
. .wu»-'umy [wwm
-60 dBm -60 dBm \

Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
515.000 MRz 823,000 MHz 100,000 kHz 822,08801 MHz -52.48 dem -39.48 d& 847.000 MHZ 840000 MHz 100 000 kHz 84872027 WHZ 20,36 dBm XTIy
523.000 MH2 | B4.000 MHz 20.000 kiz £23,59550 MHz -25.27 dbm -12.27.d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -26.01 dBm -13.91 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.24276 MHz 20.11 dBm -9.85 di 850.000 MHz 860.000 MHz 100.000 kHz 850.28472 MHz -51.62 dBm -38.62 dB
S
Y
I L i 1 e
Pater S.HAR.ZDEE 2 Date: 9.MAR.2023
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,30 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.30 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Lt SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm {, \ 10 darf.""""“"*\
ods {‘ - 0 dBnJ \
-10 dem - \ -10 dpm
SPURIOUS_LINE_ABS ’ l
-20 derm ‘ : 20 dem
-30 dam P) ltm —3gaiem
-40 dem L -40 dBm k“...,\'
/_ ’L"fﬂ ‘\J\ﬁ\\
-50 dBm , '
Iy S0 derm: —
60 dem—| -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,98801 MHz -39.84 dém -26.84 d& 847.000 MHz §49.000 MHz 100.000 kHz §47.85015 MHZ 12.45 dBm -17.55 d&
523.000 MH2 | B4.000 MHz 20.000 kiz £23,59550 MHz -31.69 dbm -18.69 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -32.17 dBm -19.17 dB
£24.000 MHz 525000 MHz 100.000 kHz 82476823 Mz 11.89 dBm -18.11 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -40.75 dBm -27.75 dB
Y
i J1 "
e Date: 9.MAR.2023
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG330714B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum = s um
Ref Level 30.00 dBm  Offset 12.30 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 12.30 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine s
10 dBm JIPEy. Fempe——— L w
0 dB ] \ dBm: \‘
-10 d8m H - /710 dBm g
SPURIOUS_LINE_ABS r \
-20 dem l -20 dBm \
-30 dBm 7 -30 dem 1
""-J‘-LJ'."\"\V |
40 dem — 40 dem ; —
P B '-\____H_h_
50 dém e = 50 dem
IS Sy
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 827.0 MHz_ |[Start 826.0 MAz 3003 pts Stop 860.0 Mz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,00600 MAz 32,41 dem -10.41 d6 846.000 MHZ 849,000 MHZ 100,000 kHz 89657003 MHz 550 dBm 2041 dB
£23.000 MHz 824,000 MHz 30.000 kkz 823,99950 MHz -29.80 dBm -16.80 8 949.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -30.04 dBm -17.04 de
824.000 MHz 827.000 MHz 100.000 kHz 62478372 MHz £.86 dim ~21.14 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -39.84 dbm -26.84 db
S
T
i [ i 1 )
Date: 9.MAR.202% 15:36:45 Date: §.MAR.202
LTE Band 26 / 3MHz / 16QAM
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 12.30 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 12.30 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvogPwr (@1 AvgPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
s 3 3 AkS Line _$PURIOUS_LINE_ABS PAS:
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine s
10 dBm e
- N
v L et A
0 dB If : dBm .‘
-10 dém I{ i [0 sem -
-20 dem | -20 dBm 1
-30 dBm -30 dem
40 der: /FAL""NHJ 40 dBrm \
[ Tt | e
]
50 dam S i 50 dem -
M""’ﬂ ‘l“—~..
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 827.0 MHz_ |[Start 826.0 MAz 3003 pts Stop 860.0 Mz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,89211 Mhz -33.31 dem ~20.31 db 546.000 MHz 849,000 MHZ 100,000 kA2 84637612 WAz 5.4 dbm 21.50 0B
£23.000 MHz 824,000 MHz 30.000 kkz 823,99950 MHz -30.60 dBm -17.60 & 949.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -29.89 dBm -16.30 de
824.000 MHz 827.000 MHz 100.000 kHz 625.01449 MHz 7.95 dem -22.05 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.18482 MHz -39.78 dbm -26.78 db
T
) i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330714B

LTE Band 26 / 5MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

Ref Level 30.00 dBm  Offset 12.30 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 12.30 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 ghine 5
10 dem 10 dBm:
N VSRV ISEPRRSPRRS Y SRR i e L ISR
0 dBd { 1 dBm:
|
-10 dém | - 10 dBm
SPURIOUS_LINE_ABS } \ \
20 dBm i i 20 dBm L
.30 dem { -30 dBm
s [ \
; m 40 dBm
B B————
B o w‘ \
50 defi—] 50 dém
~]
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -32.13 dém -20.13 de '844.000 MHz 849.000 MHz 100.000 kHz 846,31019 MHz 7.28 dBm -22.72 d&
823.000 MHz 824,000 MHz 50.000 kHz 823.99151 MHz -27.85 dBm -14.85 dB 49,000 MHz 850,000 MHz 50,000 kHz 540,01048 MHz -31.32 dbm -19.32 de
824.000 MHz 829.000 MHz 100.000 kHz §27.99850 MHz £.86 dBm =23.14 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -41.44 dbm -28.44 db
S
Y
i e N [1 e
Date: 9.MAR.Z0Z3 1 Date: 9.MRR.2023 15:48:33
LTE Band 26 / 5SMHz / 16QAM
Lowest Band Edge / Full RB Highest Band Edge / Full RB
spectrum u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12.30 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 12,30 db Mode Auto Sweep
6L Count 1007100 SGL Count 1004100
@1 AvgPwr (@1 AvgPwr
Limit Fheck PABS | SPURIGIBCHNEKARS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 ghine 5
10 dem 10 dBm:
RIS e a— S bl At (AR
s ‘,.m n-r..q,.nwl-\ o
-10 dBm ’ \ 10 dBm
SPURIOUS_LINE_ABS J \ \
-20 dBm 4 20 dBm
| L
-30 dBm : -30 dBm
"""'”*'-TM\»*"‘- \
40 dBm . 40 dBm
M-‘*——’—""‘"‘""/ w‘ ‘""“-v“\\
-50 daer -50 dem =
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,94006 MHz -34.18 dém -21.18 de '844.000 MHz 849.000 MHz 100.000 kHz 846,89960 MHz 6.32 dBm -23.68 d&
823.000 MHz 824,000 MHz 50.000 kHz 823.99950 MHz -30.71 dBm -17.71 dB 49,000 MHz 850,000 MHz 50,000 kHz 549,00050 MHz -33.06 dBm -20.06 dB
824.000 MHz 829.000 MHz 100.000 kHz §28.51299 MHz £.02 dBm -23.98 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.06494 MHz -41.09 dbm -28.09 dB
Y
) i )
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG330714B

LTE Band 26 / 10MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

ectrum = s um
Ref Level 30.00 dBm  Offset 12,30 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.30 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm 10 dBm
N - e ot J,
0 ds T P prrteamry o AN P e e \
-10 dBm \ -10 dBm ‘
SPURIOUS_LINE_ABS | \ l
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Start 815.0 MHz 3003 pts Stop 834.0 MHz | (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,98002 MHz -35.54 dBm -22.54 05 539,000 Mz | 849,000 Mz 100,000 kiz 345 45854 Mz 453 cbm -stl
523,000 MHz £24.000 MHz 100,000 kHz 823.99451 MHz -31.77 dém -18.77 08 849,000 MHz 850.000 MHz 100,000 kHz 849,00649 MHz -32.77 dBm -19.77 dB
£24.000 MHz 534.000 MHz 100.000 kHz 83118781 MHz .38 dém -25.52 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.97403 MHz -40.76 dBm -27.76 dB
T
Il - i [ o
Pater S.HAR.ZDEE 2 Date: 8.MAR.2023 15:55:06

LTE Band 26/

10MHz / 16QAM

Lowest Band Edge / 27RBO

Highest Band Edge / 27 RBO

Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 12.30 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 12.30 di Mode auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvaPwr @1 svgPwr
Limit ¢heck PABS | SPURIGUE QHSEKARS PABS
1 3 3 ABS Line _§PURIOUS_|LINE_ABS, PAES
20 ghine —FPURIOUS_|INE_ABS PASS o gbine = _LINE_ABS._|
10 dBm 10 dBm
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i |
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/ \ f \
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-0 dam 7 B 40 dBm b ns
MM—‘-""”” w‘“ﬂm_ﬁ
SO -50 den
=
-60 dBm -60 dB
Start 815.0 MHz 3003 pts Stop 834.0 MHz || | Start 839.0 MHz 3003 pts Stop B6D.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low | RangeUp | RBW | Frequency | powerabs | ALimit
§15.000 MHz 523,000 MHz 100,000 kAz 522,98801 MHz -34.57 dBm -21.57 0B 539,000 MH= 549,000 MHz 100,000 kH= 543268072 WA= T 81 dom ~54.10 0B
£823.000 MHz 824,000 MHz 100.000 kHz 82395754 MHz -30.62 dBm -17.62 d& 545,000 MHz 850,000 MHz 100.000 kHz 845.00645 MHz -42.08 dBm -29.08 dB
824.000 MHz £34.000 MHz 100.000 kHz 629.20978 MHz S.77 dém ~24.23 dB 850.000 MHz 860,000 MHz 100.000 kHz 850.02498 MHz -46.39 dBm -33.39 dB
1 J L] )i

J
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LTE Band 26 / 15MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 12.30 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12,30 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck 'AES | SPURIGIECHNEKARS PAES
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Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,96404 MHz -37.00 dém -24.00 de '834.000 MHz 849.000 MHz 100.000 kHz 845,36613 MHz 2.04 dBm -27.96 d&
823.000 MHz 824,000 MHz 200,000 kHz 823.94555 MHz -31.34 dBm -18.34 dB 949,000 MHz 850,000 MHz 200,000 kHz 840,00250 MHz -34.07 dbm -21.07 dB
824.000 MHz 839.000 MHz 100.000 kHz §33.58292 MHz 2.69 dBm -27.31 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.60440 MHz -41.89 dbm -28.89 dB
\
i e N [1 e
Date: G.MAR.ZDZS  15:56:19 Date: 9.MAR.2023 16:01:36

LTE Band 26 / 15MHz / 16QAM
Lowest Band Edge / 27 RBO

Highest Band Edge / 27 RBO
S pectrum [%] Spectrum [@

Ref Level 30.00 dBm  Offset 12.30 dB

Mode Auto Sweep Ref Level 30.00 dém  Offset 12,30 de Mode 4uto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck AES | SPURIGIE QHSEKARS _ PABS
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oy i -40 dBm Laint e vy
M‘w\ s et
o] | || -50 dem o
-60 dBm -60 dB
Start 815.0 MHz 3003 pts Stop 839.0 MHz Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Range Low | RangeUp | RBW | Frequency | powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -35.18 dBm -22.18 de 834,000 MHz 849,000 MHz 100.000 kHz 838,21828 MHz 5.60 dBm -24,40 dB

823.000 MHz 524.000 MHz 200.000 kHz 823.99950 MHz -29.30 dBm -16.30 d& 849.000 MHz 850,000 MHz 200.000 kHz 849.01748 MHz -48.23 dém -35.23 dB

824.000 MHz £39.000 MHz 100.000 kHz 828.75774 MHz 5.56 dBm ~24.44 dB 850.000 MHz 860,000 MHz 100.000 kHz 850.04496 MHz -54.26 dBm -41.26 dB

!
Il - ( ) ] o
023 1 Date
TEL : 886-3-327-3456 Page Number 1 A9-13 of 19

FAX . 886-3-328-4978





